
www.ohiowea.org                                                                                                                                                     1

u l l e t i nu l l e t i n

Ohio Water Environment Association 

u ckeyeuckeye
 

Volume 93:2 | Issue 2 2021

BB

www.ohiowea.org 

READ ABOUT MAPPING ANALYSIS READ ABOUT MAPPING ANALYSIS 
DRIVING WATERSHED RESTORATION DRIVING WATERSHED RESTORATION 
IMPLEMENTATION IMPLEMENTATION 
pg. 36-41

WEA
OHIO WATER ENVIRONMENT ASSOCIATION
EDUCATION. PRESERVATION. DEDICATED TO YOUR WATER ENVIRONMENT.

is happening!  
 

Get more information on 
pg. 13-18



2                                                                                                                                                                 Buckeye Bulletin - Issue 2 | 2021
[...]
Challenge programming is just one of several exciting 

new initiatives made possible by a grant from the EDA. 

CWA was one of only seven organizations selected by 

the EDA nationwide, and the only freshwater-focused 

organization to receive EDA Blue Economy funding. This 

grant, along with matching funds raised from regional 

partners, provides CWA with approximately $1.2 million 

to expand market-driven innovation programming and 

develop two of CWA’s planned testbeds that will enable 

innovators to test and demonstrate devices under real-

world conditions to help validate technology performance 

and increase visibility to potential buyers. 

CWA’s Open Innovation Challenge programming 

provides innovators with one of CWA’s first offerings to 

provide innovators with a direct link between market-

driven innovation and “testbed” access with exposure 

directly with industry partners.

“We are excited to put this funding and support 

into action to elevate Cleveland and Lake Erie as an 

international water innovation destination,” said Bryan 

Stubbs, Cleveland Water Alliance President and Executive 

Director. “CWA’s new Open Innovation program has 

the unique ability to trial emerging technologies from 

around the world to solve immediate market needs, 

and complements the water technology testbeds we are 

currently designing.”

You don’t have to be a water expert to understand the 

importance and urgency behind these initiatives. CWA 

wants to remind us that one thing is indeed certain during 

these most uncertain of times: fresh water is critical to a 

healthy and equitable society.

In addition to CWA’s Open Innovation Challenge, the 

organization has also partnered with Ohio EPA’s H2Ohio 

Technology Assessment Program (TAP) to identify 

technologies that may help address harmful algal blooms 

in Lake Erie.  Stubbs serves on the TAP Advisory Council, 

which evaluates and validates technology proposals and 

facilitates demonstration projects to determine their 

effectiveness at addressing harmful algal blooms.

Working with the Community
CWA is engaging with its local community to get 

involved and understand the value of clean water. CWA is 

working to make Lake Erie the first “Smart and Connected 

Great Lake” that can be the model for innovation and help 

protect one of the world’s most precious and vital fresh 

water supplies.

The Smart Lake initiative leverages the urgency 

surrounding harmful algal blooms to build the first 

“Smart Lake,” a new breed of smart and connected 

Watershed



56                                                                                                                                                                 Buckeye Bulletin - Issue 2 | 2021

Watershed

LimnoTech staff checks weather station installed at OWC



www.ohiowea.org                                                                                                                                                     57

infrastructure that enables intelligent community water 

management. The health of the lake is vital to the health 

of its surrounding communities and economies. Not only 

do 11 million people depend on Lake Erie for drinking 

water, but in the eight Ohio counties that border Lake 

Erie alone, the lake has a $15.1 billion tourism-related 

economic impact. 

Lake Erie communities impacted by the potential 

of toxic drinking water need an integrated solution to 

effectively quantify and manage this regional ecological 

crisis and the nutrient pollution that drives it to prevent 

economic harm and damage to public health.

In partnership with a coalition of shoreline 

communities around Lake Erie, last summer CWA 

launched a three-year project that empowers residents 

with low-cost technology to monitor water quality and 

contribute to the health of their watersheds. 

Bringing together partners from Ohio, Michigan, and 

New York, this Initiative harnesses the work of volunteer 

monitoring programs across the Lake Erie Basin to 

build a regional movement that increases the quality of 

community water data and links it to research and policy. 

The data collection devices are accessible and simple to 

use, empowering people of all ages, from kids to adults, to 

participate in learning about and monitoring our valuable 

freshwater resource.

The Smart Citizen Science Initiative will position Lake 

Erie and its communities as a trailblazer in community-

led solutions for water monitoring through the use of new 

technology, data and scaled up grassroots participation 

that is trusted and transparent. Initially, this effort will 

focus on nutrient loading and harmful algae to add more 

might to the fight against harmful algal blooms that can 

make our drinking water undrinkable. 

Beyond the technical components however, 

participating partners are working to innovate at an 

organizational level. By increasing coordination between 

local programs, engaging marginalized communities, 

and collectively identifying future opportunities, this 

collaborative is charting a bold new path for the future of 

Lake Erie’s water resources. 

Zoning In 
Based in a key Opportunity Zone within Cleveland’s 

midtown tech corridor, CWA is located within blocks of 

select industry and funding partners, together ideally 

located to engage manufacturing, municipal and 

underserved-residential community profiles within and 

beyond the Zone’s boundary.

The work of CWA is designed to enable innovation 

impact on four key stakeholder profiles critical to both 

regional and global problems and economies: 1) the 

natural environment; 2) utility and municipality water 

and wastewater service operations; 3) residential and 

commercial interests including in home water quality; 

and 4) industrial and energy water use and management. 

Each of these community profiles are beneficiaries of 

improved water quality and access as a result of work of 

CWA. To this end, anchor partners for the work include the 

City of Cleveland Division of Water and Cleveland-based 

Northeast Ohio Regional Sewer District (NEORSD) which 

both serve Cuyahoga County with operating facilities 

throughout the area, and which both have stewardship 

of interests within the natural-environment as well as 

residential, commercial and industrial water-use profiles.

 The Cleveland Port Authority and Cleveland 

Metroparks – steward to the region’s “Emerald Necklace” 

of protected state parks with lakefront, river, stream and 

groundwater access to the region’s watershed – also play 

critical roles in evaluating innovative technologies.

Watershed



58                                                                                                                                                                 Buckeye Bulletin - Issue 2 | 2021

Plant Profile

City of Wadsworth Wastewater Treatment 
Plant

by Kristi Babcock, Superintendent

The City of 

Wadsworth is 

a community 

approximately 40 

miles south of 

Cleveland.  It has a 

population of 23,426 

(2019 Census).  It is 

mainly a residential 

community with 

only 2% of the 

average daily flow  

being industrial.  It is the home of the old Blue Tip Match 

Factory that is still celebrated today with its traditional 

Blue Tip Parade and Festival.  The City takes pride 

in the hometown services it provides which include 

Wastewater, Water, Sanitation, Electric, Cable and 

Internet.

The Wastewater Treatment plant was originally 

constructed in 1953 and consisted of Primary Settling, 

Aeration and Final Settling Tanks along with two 

digesters.  The next major upgrade was in 1976 which 

increased the size of the plant and added two additional 

digesters and chlorine disinfection.  Beginning in 2006 a 

major renovation of the plant was started.  Construction 

took two years but concluded with what we have today.  

The plant consists of fine screens, two Primary Clarifiers,  

four aeration trains, two Final Clarifiers, three Tertiary 

Filters and UV Disinfection.  Solids handling consists 

of two Primary Anaerobic Digesters, two Secondary 

Digesters, Gravity 

Belt Thickener and a 

Belt Press.  One more 

smaller upgrade 

in 2015 included a 

retrofit of a portion 

of the aeration tanks 

to biological nutrient 

removal and a turbo 

blower.

The plant’s 

average daily design flow is 5 MGD with a peak daily flow 

capacity of 10 MGD and peak hourly flow of 15 MGD.  It is 

a Class IV facility with very low ammonia discharge limits.  

The average daily flow in 2020 was 3.78 MGD.  The staff 

includes the Superintendent, Chief Operator, one Plant 

Operator 1, four Plant Operator 2, one lab technician and 

one maintenance mechanic.  All of the operators hold 

Professional Operators license of varying levels.  This staff 

has over 130 years of combined service to the wastewater 

field.  

Preliminary Treatment
110 miles of gravity sewers directs the wastewater flow 

to the plant via four main trunk lines.  Once flow arrives at 

the plant, it travels through an Andritz mechanical screen 

with 3/8” punch plate holes.  Debris is then compacted 

and discharged into a hopper where it is later discarded 

at an approved landfill.  Approximately 70 tons of debris 

and grit is removed annually.  Four Chicago pumps 



www.ohiowea.org                                                                                                                                                     59

Plant Profile

controlled by VFD’s pump the wastewater from the raw 

wet well to a grit removal system.  

The Smith & Loveless grit removal system consists of 

a 16’ diameter vortex tank, vacuum pump and conveyor.  

This grit is also collected in a hopper and properly 

disposed of in an approved landfill.

Primary Treatment
After grit removal, flows enter the Envirodyne Primary 

Clarifiers.  Each clarifier is 70’ in diameter and has a design 

removal rate of 50% TSS and 35% CBOD.  Detention time 

is approximately 2 hours with one tank in service and 4 

hours with two tanks in service during average daily flows.

Sludge that settles to the bottom of the tank is drawn 

off by two Moyno grinder pumps twice every day.  It is 

pumped directly into a primary digester.  The grease and 

debris that floats to the top is removed by a skimmer arm 

to the scum pits.  It is then pumped to the primary digester 

by Flygt submersible grinder pumps.

Secondary Treatment
After the wastewater takes some time to settle, flows 

will then enter a splitter box where it is mixed with Return 

Activated Sludge (RAS) and Sodium Aluminate (as 

needed).  Any flows over 10 MGD are diverted around the 

Aeration Tanks and into the Final Clarifiers.

The aeration tanks consist of 12 tanks that create four 

trains (3 tanks in one train).  The front ends of the first 

four aeration tanks were retrofitted in 2015 to install 

a Biological Nutrient Removal (BNR) system to create 

an anoxic zone.  The Enviromix system was designed to 

remove 4 mg/l of Phosphorus under an average daily flow 

of 4 MGD.  Although this system works most of the time, 

sodium aluminate is still needed as a supplement for 

phosphorus removal.

The extended aeration portion of the tanks consists 

of Sanitaire fine bubble diffusers.  In 2015 a Neuros 

Turbo blower replaced one of the old turbine blowers.  

This blower is controlled by DO probes and the SCADA 

system.  The plant maintains a MLSS of 3,000-4,000 in the 

aeration tanks depending on the season.

After the flows are all mixed up again and received 

physical, chemical and biological treatment, it will then 

settle again in the Final Clarifiers.  Each Envirodyne 

clarifier is 84’ in diameter with a detention time of 6.5 BNR system at the front end of the aeration tank.



60                                                                                                                                                                 Buckeye Bulletin - Issue 2 | 2021

Plant Profile

hours at average daily flows.  Sludge that settles to the 

bottom of the tanks is either returned (RAS) or wasted 

(WAS).  Approximately 35% of the flow is returned to 

the splitter box for mixing with the Primary effluent and 

reprocessed in the aeration tanks.  Approximately 20,000 

gallons/day of sludge is wasted into tanks that will be 

processed later.   

Tertiary Treatment
Wastewater then flows into holding tanks where Flygt 

pumps pump it into Tertiary Filters.  These filters are US 

Filter/Davco traveling bridge units.  The media consists of 

sand and anthracite.  

The design effluent is <5 mg/l TSS, <5 mg/l CBOD and 

<0.5 mg/l of Ammonia.  Our permit limits are well above 

the design and we make it 99% of the time.  Unfortunately, 

just like every plant, we do have mishaps and high flows 

that do not allow us to make limit.   But we recover quickly 

and are back in compliance in a very short amount of 

time.

Disinfection
One final step for the treatment process is disinfection.  

The plant has a Wedeco UV system that is operational 

from May 1st through October 31st every year.  There are 

a total of 120 low pressure, high intensity bulbs that get 

the job done.  

After all this, the treated wastewater is discharged to 

River Styx.

Solids Handling
As discussed before, the sludge that was collected 

along the way is now processed.   Sludge in the Waste 

Holding Tanks that was removed from the Final Clarifiers 

is processed through an Ashbrook Gravity Belt Thickener 

(GBT).  The addition of polymer helps with the dewatering 

Effluent flowing into River Styx. An up-close look at biosolids!



www.ohiowea.org                                                                                                                                                     61

Plant Profile

process.  The thickened sludge is then put into another 

holding tank where is it stored until it is pumped to the 

Primary Anaerobic Digester.  The sludge is thickened 

from 2% to about 7% solids content.

There are four Anaerobic Digesters, two primary and 

two secondary.  Only one primary and one secondary 

digester are currently in use.  The Primary Digester is 60’ 

in diameter and has a capacity of 451,000 gallons and the 

Secondary Digester is 45’ in diameter with a capacity of 

255,000 gallons.  The primary digester is a mesophilic 

anaerobic digester.  It creates methane gas that is used 

to run the boiler/heat exchanger to ensure the sludge 

maintains a steady temperature of 95°-104°. 

After processing and stabilizing in the digesters for 

approximately 15 days, the biosolids (previously known 

as sludge) are pressed to approximately 18% solids 

content.  Polymer is added to the sludge once again to 

aid in the dewatering process on an Ashbrook Belt Press.  

These biosolids are then transferred to a holding barn 

where they will remain until ready to be applied to farm 

fields as fertilizer.  400 dry tons of biosolids were applied 

to EPA approved fields in 2020.

Lab
The City maintains a full time Lab Technician.  The lab 

is responsible for all EPA required testing and analysis 

which includes CBOD, Total Suspended Solids, Total 

Phosphorus, Ammonia, and E. Coli.  The lab is also 

responsible for collection and preservation of all samples 

that must be sent to a contract lab for analysis.  This 

includes metals, priority pollutant sampling and toxicity 

sampling.  Not only does the City test the wastewater at 

the plant but also industrial and residential sampling for 

the pretreatment program.

Do you see power quality issues such as:

 s Generator instability
 s Sensitive electronics malfunctioning
 s Circuit breakers randomly tripping
 s Fuses blowing unexpectedly
 s Motors running hot
 s Distribution transformers overheating 

It could be your Variable Frequency Drives (VFDs) . 

System reliability, pump efficiency and 
industry-specific controls are critical to 
successfully maintaining an effective 
pumping system. VFDs play a significant 
role in these applications but some VFD 
technologies could be affecting your 
process and plant adversely.

ABB can help with an Ultra-Low 
Harmonic VFD solution.

Who you choose matters. 

Discover more at campaign.abb.com/ULH

Maintain system performance 
even when main power is out.



62                                                                                                                                                                 Buckeye Bulletin - Issue 2 | 2021

 

Work with industry leaders!

• Cast and Fabricated Gates
• Manual, Electric, and Hydraulic Actuation
• Engineering Support
• Aftermarket Services

LLeeaarrnn  mmoorree  aanndd  ffiinndd  yyoouurr  llooccaall  
rreepprreesseennttaattiivvee  aatt  rodneyhunt.com

BissNuss, Inc. Contact Information.
• Dave Rogozinski

404-666-3791 
drogozinski@bissnussinc.con

• Kenneth Rogozinski
440-666-3792 
krogozinski@bissnussinc.com

Rodney Hunt has provided safe and reliable flow 
control solutions for over 175 years. 

• John Grucella
              330-802-8682 
              jgrucella@bissnussinc.com



www.ohiowea.org                                                                                                                                                     63

The INVENT HYPERCLASSIC® – Mixer is a vertical shaft mixer with a 
hyperboloid-shaped mixer-body installed close to the bottom and a dry-mounted 
drive. In contrast to other products, it was developed and optimized especially for 
applications in the area of water and wastewater treatment. It presents the 
following outstanding advantages over conventional mixing systems:

• Fluid mechanically optimized
• Excellent suspension and homogenizing characteristics
• Low energy consumption
• Robust construction
• Low maintenance
• Low operational costs

We are your competent partner for all questions on water and wastewater treatment.
Find out more at: www.invent-et.com

www.peltonenv.com

is:

Interested in joining our team? Contact Ryan Brauen
RyanB@wesslerengineering.com | (419) 358-0521

www.wesslerengineering.com 

Based in Bluffton, Wessler Engineering’s Ohio team operates across 
the Buckeye State. We strive for engineering excellence to make Ohio 
communities’ water infrastructure safe + managed + future-proof.

The Wessler team is a collaborative group who specialize in many areas 
of municipal utility projects. Our teamwork with clients, engineering 
partners and each other drives our success and makes Wessler a great 

place to work.

THANKFUL
HUMBLE
KIND
DEVOTED
EXCELLENT

for the work we get to do

within our industry

to the people we get to work with

to a family of professionals

in applying our expertise



64                                                                                                                                                                 Buckeye Bulletin - Issue 2 | 2021

The People Place
This Buckeye Bulletin series focuses on the people side of our industry, 
hence the title: The People Place. Traditionally, the Buckeye Bulletin 
comes loaded with mountains of technical pieces: plant profiles, industry 
trends, regulatory insight, project overviews, etc., which, without proper 
‘people-care’ would not be possible! After all, your organization can only 
be as successful as the health, wellness, and productivity of your people 
and culture. Focus areas of this series are topics such as leadership, management, health and wellness, 
succession planning, work/life balance, recruiting/retaining, change management, knowledge transfer, 
career laddering/branding, etc. We hope you enjoy this series as much as we are excited to bring it to you! 
If you are interested in submitting an article or specific focus area, please contact Jason Tincu. 
(jtincu20@gmail.com) Thank you!